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BULUR DLELE -~ BEXAELEXY
F.0. Box 2239

¥t ., Blgasamt, S.C. 29464
Thone: (B843) 336.-6000

MILL TEST REPORT

10/31/08 3:37:1.

100% MELTED AND MANUFARCTURED I¥ THE USSR
A1l beans produced by Hucor-Berkeley are casSt an
rolled to a fnlly killed and fime gfain practice

Sald To: FORTACERD SR DE (V » Ship To: FORIACERD SA DE CV Customer H.: 1872 - 1
g BIVD CRRLOS SALINARS DE KM 8.8 BLVD CRRLOS .SALINERS DE XM B.&
RULE 11 - LAREDO RULE 11 - LAREDD .  _ B.o.L. H...t 724043
ApapAca, uL 66600 APODACAH, NL 66600
SPECIFICATIONS: Iested in!%cco;dance with ASTM specification R6/A6M and R3?0. N
®#ASEYIO : N270-30~0% - K
ASME : SA-36 07a .
RSTN ¢ R992-06a:A36-08/R572-07-50/A709-08 50/R7HF 3450
Beathf Yield/ Yield Teasila Cc 1 w3 P 1-s ¢ st} e ! mi | ¢
‘Grade(s) Teasile (PSI} (PSI)} Elong ! Cr ! Mo H Sa H B ! v 8b D oxxxxxx | CE2
Description Test Ratio (MPa) (MPa} % DoROOOEE | OXXXREX | NXEXXE | RXKXEX | S xx¥xxx | CI { Dcm
e e ot i e e E el R e o
C12K20.7 1815141 84 57000 679QUYTEIrIE | .06 .87 ro.gay | .618 .18 06§ .83 ) .22
a49* UU.BB'_ A992-062 393 468 i 03 08 |\ .0042 | -.0D01 .003 .029 i} ! .2650
C310%30.38 .83 55700 67500 25.35 | : ! 0036 12,16 ¢ 1244
012.1920m 384 465 3 piece{s) Customer PO: 4500030141 Invi 4
#18x12 1813483 .81 56000 69100 27.48 ! .06 .82 !} .009 | .B27 .19 22 4 .08 .23
040° 0o0.00° A392-06a 386 476 .04 .01 { .0893 { ,0002 .003 013 | 1 .2664
W230817.9 .81 36888 10400 28.11 ; i i L0049 ! 4,73 | .l288
612,1920n 392 485 . 14 Bieca(s) Customer PCi 4500050588 1nvg: il
¥10x12 1813483 .82 - 54800 67100 28.65 | .06 84 ¢ 008 ! 927 Y .19} .2 B3} .23
p4p‘ bho.00* Ag32-06a 378 453 X .01 v .0089 | .0002 .083 1 .013 | i .2700
w250%17.9 .83 55408 67100 26.36 | H { L0048 | { 4.51 voo1302
012.1920m 382 463 106 Piece(s) Customer PO: 43500050389 Iavl: o
7 Heat(s) for this MIR.
Elongatiecn based on 8' (20.32cm) gauge length. ‘Ho Weld Repair‘ was peformed.
€T = 26.01Cut3.BENi+1.70Cr+1.49Si+17.280-{7.29CuxXNi)-(9,100L%P)-23.39({CukCu} CEl = CH(Mu/8)+{{CrtMotV)/S)+{{BitcCu}/13}
Bgm = C+(Si/3ﬂ)+(ﬂn/20)+(Cu/20)+(ﬂi/6ﬂ)+(Cr/20)+(Mo/lS)+(V/lB)*SB {E2 = c+((Mn+si)/6)+((Cr+no+v+cb)/5>+((NHCu)/IS)
I hereby certify that the contents of this report are accurate-and
correct. All test results and operations performed by the material
manufacturer are in compliance with material specifications, and Bruce A. Work
when designated by the Purchaser, meet applicable specificatiens. Metallurglist




